

PATIENT INFORMATION

MEDICAL HISTORY

DATE	SYMPTOM	DIAGNOSIS	TREATMENT
10/10/2010	Headache	Migraine	Aspirin
10/11/2010	Nausea	Gastroenteritis	Oral rehydration
10/12/2010	Fatigue	Anemia	Iron supplements
10/13/2010	Joint pain	Rheumatoid arthritis	NSAIDs
10/14/2010	Weight loss	Hyperthyroidism	Antithyroid drugs
10/15/2010	Shortness of breath	Heart failure	Diuretics
10/16/2010	Dizziness	Hypertension	Antihypertensives
10/17/2010	Constipation	Chronic constipation	Laxatives
10/18/2010	Insomnia	Primary insomnia	Sleep hygiene
10/19/2010	Depression	Major depressive disorder	Antidepressants
10/20/2010	Diabetes	Type 2 Diabetes Mellitus	Insulin
10/21/2010	High cholesterol	Hyperlipidemia	Statins
10/22/2010	Back pain	Musculoskeletal pain	Physical therapy
10/23/2010	Stomach pain	Gastrointestinal pain	Antacids
10/24/2010	Urinary issues	Urinary tract infection	Antibiotics
10/25/2010	Respiratory issues	Asthma	Inhalers
10/26/2010	Neurological issues	Epilepsy	Antiepileptics
10/27/2010	Endocrine issues	Diabetes Mellitus	Insulin
10/28/2010	Cardiovascular issues	Heart Disease	Cardiovascular drugs
10/29/2010	Immunological issues	Autoimmune disease	Immunosuppressants
10/30/2010	Reproductive issues	Infertility	Fertility treatments
10/31/2010	Genetic issues	Genetic testing	Genetic counseling
11/01/2010	Neurological issues	Stroke	Stroke rehabilitation
11/02/2010	Cardiovascular issues	Heart attack	Cardiovascular surgery
11/03/2010	Respiratory issues	Chronic obstructive pulmonary disease	Inhalers
11/04/2010	Immunological issues	Autoimmune disease	Immunosuppressants
11/05/2010	Reproductive issues	Infertility	Fertility treatments
11/06/2010	Genetic issues	Genetic testing	Genetic counseling
11/07/2010	Neurological issues	Stroke	Stroke rehabilitation
11/08/2010	Cardiovascular issues	Heart attack	Cardiovascular surgery
11/09/2010	Respiratory issues	Chronic obstructive pulmonary disease	Inhalers
11/10/2010	Immunological issues	Autoimmune disease	Immunosuppressants
11/11/2010	Reproductive issues	Infertility	Fertility treatments
11/12/2010	Genetic issues	Genetic testing	Genetic counseling
11/13/2010	Neurological issues	Stroke	Stroke rehabilitation
11/14/2010	Cardiovascular issues	Heart attack	Cardiovascular surgery
11/15/2010	Respiratory issues	Chronic obstructive pulmonary disease	Inhalers
11/16/2010	Immunological issues	Autoimmune disease	Immunosuppressants
11/17/2010	Reproductive issues	Infertility	Fertility treatments
11/18/2010	Genetic issues	Genetic testing	Genetic counseling
11/19/2010	Neurological issues	Stroke	Stroke rehabilitation
11/20/2010	Cardiovascular issues	Heart attack	Cardiovascular surgery
11/21/2010	Respiratory issues	Chronic obstructive pulmonary disease	Inhalers
11/22/2010	Immunological issues	Autoimmune disease	Immunosuppressants
11/23/2010	Reproductive issues	Infertility	Fertility treatments
11/24/2010	Genetic issues	Genetic testing	Genetic counseling
11/25/2010	Neurological issues	Stroke	Stroke rehabilitation
11/26/2010	Cardiovascular issues	Heart attack	Cardiovascular surgery
11/27/2010	Respiratory issues	Chronic obstructive pulmonary disease	Inhalers
11/28/2010	Immunological issues	Autoimmune disease	Immunosuppressants
11/29/2010	Reproductive issues	Infertility	Fertility treatments
11/30/2010	Genetic issues	Genetic testing	Genetic counseling

PHYSICIAN'S NOTES

10/10/2010: Patient presented with a severe headache, rated 8/10 on the pain scale. The headache was unilateral and throbbing, lasting for 4 hours. The patient also reported nausea and vomiting. The physical examination was unremarkable. The patient was treated with 325mg of aspirin and 10mg of metoprolol. The headache resolved within 2 hours.

10/11/2010: Patient presented with acute onset of nausea and vomiting, lasting for 6 hours. The patient also reported abdominal pain and diarrhea. The physical examination was unremarkable. The patient was treated with 10mg of ondansetron and 10mg of loperamide. The symptoms resolved within 4 hours.

10/12/2010: Patient presented with fatigue and weakness, lasting for 2 weeks. The patient also reported weight loss and decreased appetite. The physical examination was unremarkable. The patient was treated with 100mg of ferrous sulfate. The symptoms resolved within 2 weeks.

10/13/2010: Patient presented with joint pain and swelling, lasting for 3 weeks. The patient also reported morning stiffness and decreased range of motion. The physical examination was unremarkable. The patient was treated with 400mg of ibuprofen. The symptoms resolved within 3 weeks.

10/14/2010: Patient presented with weight loss and decreased appetite, lasting for 4 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 100mg of levothyroxine. The symptoms resolved within 4 weeks.

10/15/2010: Patient presented with shortness of breath and fatigue, lasting for 5 weeks. The patient also reported weight gain and swelling in the legs. The physical examination was unremarkable. The patient was treated with 40mg of furosemide. The symptoms resolved within 5 weeks.

10/16/2010: Patient presented with dizziness and lightheadedness, lasting for 6 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 10mg of lisinopril. The symptoms resolved within 6 weeks.

10/17/2010: Patient presented with constipation, lasting for 7 weeks. The patient also reported abdominal pain and bloating. The physical examination was unremarkable. The patient was treated with 10mg of senna. The symptoms resolved within 7 weeks.

10/18/2010: Patient presented with insomnia, lasting for 8 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 10mg of zolpidem. The symptoms resolved within 8 weeks.

10/19/2010: Patient presented with depression, lasting for 9 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 20mg of sertraline. The symptoms resolved within 9 weeks.

10/20/2010: Patient presented with diabetes, lasting for 10 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 10 units of insulin. The symptoms resolved within 10 weeks.

10/21/2010: Patient presented with high cholesterol, lasting for 11 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 40mg of atorvastatin. The symptoms resolved within 11 weeks.

10/22/2010: Patient presented with back pain, lasting for 12 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 10mg of tramadol. The symptoms resolved within 12 weeks.

10/23/2010: Patient presented with stomach pain, lasting for 13 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 40mg of omeprazole. The symptoms resolved within 13 weeks.

10/24/2010: Patient presented with urinary issues, lasting for 14 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 500mg of ciprofloxacin. The symptoms resolved within 14 weeks.

10/25/2010: Patient presented with respiratory issues, lasting for 15 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 2mg of albuterol. The symptoms resolved within 15 weeks.

10/26/2010: Patient presented with neurological issues, lasting for 16 weeks. The patient also reported fatigue and weakness. The physical examination was unremarkable. The patient was treated with 100mg of phenytoin. The symptoms resolved within 16 weeks.

10/27/2010: Patient presented with endocrine issues, lasting for 17 weeks. The patient also reported fatigue and weakness.



Prix remis3,11 €
 Prix de vente hors-tax3,11 €
 Montant des Taxes0,62 €